UCSF UC San Francisco Previously Published Works

Title

Tuberculosis in Children.

Permalink https://escholarship.org/uc/item/2bg765sx

Journal Infectious Disease Clinics of North America, 36(1)

Authors

Jaganath, Devan Beaudry, Jeanette Salazar-Austin, Nicole

Publication Date

2022-03-01

DOI

10.1016/j.idc.2021.11.008

Peer reviewed



HHS Public Access

Author manuscript Infect Dis Clin North Am. Author manuscript; available in PMC 2023 March 01.

Published in final edited form as: Infect Dis Clin North Am. 2022 March ; 36(1): 49–71. doi:10.1016/j.idc.2021.11.008.

Tuberculosis in Children

Devan Jaganath, MD MPH¹, Jeanette Beaudry, MD PhD², Nicole Salazar-Austin, MD²

¹ Division of Pediatric Infectious Diseases, University of California, San Francisco

² Division of Pediatric Infectious Diseases, Johns Hopkins University Baltimore, USA

Keywords

tuberculosis; TB; child; treatment; diagnosis; prevention

NATURE OF THE PROBLEM

TB is an infectious disease caused by *Mycobacterium tuberculosis* complex (Mtb).¹ Each year, 7.5 million children are infected with TB and 1.1 million children develop tuberculosis disease worldwide, representing 12% of the global TB burden.² At the same time, children have a disproportionately higher mortality, with 230,000 deaths annually.² The high mortality rate is a reflection of the challenges in diagnosing and treating TB in children, especially the most vulnerable including young children under 5 years old and children with HIV co-infection.^{3–6} The incidence of TB disease further increases when they enter adolescence and begin to develop adult-type disease.^{5, 7}

In the United States (US), TB cases have shifted towards foreign-born adults,^{8, 9} but 4% of the national TB disease prevalence is still in children less than 15 years old and 10% are adolescents and young adults 15–24 year old.⁸ Disparities exist with disproportionately higher rates among non-white ethnic groups and in the US-affiliated islands.¹⁰ Treatment of TB infection in children and adolescents is critical to prevent progression to TB disease and to prevent them from becoming the future reservoir for TB transmission.¹¹

In this review, we will outline the current approach to diagnosis and treatment of TB infection and disease in children, focusing on the main issues that arise during clinical care and concluding with emerging diagnostic and therapeutic options.

Corresponding Author: Nicole Salazar-Austin, 200 N Wolfe St. Room 3147 Baltimore, MD 21287, nsalaza1@jhmi.edu. Devan Jaganath, 1001 Potrero Ave, Building 3, Room 635A, Box 1234, San Francisco, CA 94110 Jeanette Beaudry, 200 N. Wolfe St, Room 3150, Baltimore, MD 21287

Publisher's Disclaimer: This is a PDF file of an unedited manuscript that has been accepted for publication. As a service to our customers we are providing this early version of the manuscript. The manuscript will undergo copyediting, typesetting, and review of the resulting proof before it is published in its final form. Please note that during the production process errors may be discovered which could affect the content, and all legal disclaimers that apply to the journal pertain.

TB INFECTION

DIAGNOSIS

Latent TB infection (LTBI) represents a state in which the child has evidence of an immune response to Mtb, but does not have signs and symptoms of TB disease. In this stage, the mycobacteria are thought to be controlled but not eliminated by the immune system.¹² As a consequence, children with LTBI are not infectious.¹ LTBI evaluation requires a combination of risk factor assessment and immunological evidence of infection, while ensuring there is no clinical or radiographic evidence of TB disease.

The American Academy of Pediatrics (AAP) recommends screening for TB risk factors at the first well-child visit, every 6 months for the first year of life, and then annually.¹³ Schools may require TB screening as a requirement for entry and juvenile detention centers may perform initial screening as a congregate setting. Multiple screening tools are available, and the suggested questions are outlined in Table 1. The risk factors for infection or progression to TB disease fall into three categories: 1) Birth or significant time spent in a TB endemic setting; 2) Known or suspected TB exposure, or a high risk of TB exposure, and 3) Immunosuppression. Immunosuppression can be due to HIV infection, cancer, organ transplantation, biologic response modifiers (including anti-TNF alpha inhibitors), and prolonged steroid use. Children with HIV are at an increased risk of TB disease, and should be tested annually if previously negative.¹³ Additional risk factors, such as renal failure requiring hemodialysis, homelessness, or ingestion of unpasteurized milk products, should be included as relevant to the local demographics of TB disease in the community.

TB INFECTION TESTING

Testing for TB infection in low incidence settings such as the US should be performed only for those with risk factors since testing the general population will have a low positive predictive value and increases the likelihood of false positivity.¹⁴ Testing options for TB infection include the tuberculin skin test (TST), also referred to as purified protein derivative (PPD), and interferon-gamma release assays (IGRAs). For children that have been recently exposed to TB, negative testing is repeated 8–10 weeks after the last exposure to Mtb to allow for the development of an adaptive immune response.¹⁵ As LTBI testing reflects an immune response after exposure to TB, there is low utility in serial or future testing after a positive result.

Tuberculin Skin Testing—TST involves intradermal injection of a tuberculin protein mixture, with measurement of the induration caused by a delayed hypersensitivity reaction after 2–3 days.¹ The cut-off for induration is 5 mm for children with a TB contact, symptoms concerning for TB, or are immunocompromised (including HIV), and 10 mm for children under 5 years old or who have lived in a TB endemic setting.¹³ A 15 mm cut-off is for children 5 years and older without risk factors. The advantages of TST are that it can be performed in the community without a laboratory and is affordable, making it attractive for large-scale screening activities. However, tuberculin needs to be refrigerated, testing requires two visits, technical placement can be difficult, and inter-reader reliability can be variable.¹⁶

The overall performance of TST is moderate in children, with sensitivity ranging from 67–85%, ^{16–19} and specificity ranging from 70–92%. ^{16, 19} TST can cross-react with other non-TB mycobacteria (NTM), including *Mycobacterium Avium* Complex or MAC, and the Bacillus Calmette–Guérin (BCG) vaccine, leading to false positive results. ¹⁵ BCG vaccine is often given at birth, and the cross-reaction will wane over time, ²⁰ but are more likely to persist if the individual received the vaccine or a booster when older (local guidelines are available at http://www.bcgatlas.org/). False negative results can occur in children who are less than 6 months old, immunosuppressed, have severe TB disease, recent TB infection, other concomitant bacterial infections, and if recently given a live virus vaccine including measles. ¹⁸ In addition, technical challenges in storing, administering and reading TSTs can lead to false negative results.

Interferon-gamma release assays (IGRAs)—IGRAs are blood-based assays that measure T-cell release of interferon-gamma after exposure to TB-specific antigens ESAT-6 and CFP-10.¹ The two most common assays are QuantiFERON Gold Plus (QFT, Qiagen, Germantown, MD, USA) and T-SPOT.TB test (Oxford-Immunotec, Abingdon, United Kingdom), with cut-offs determined by the amount of interferon-gamma detected relative to the background from a negative control. If the positive and/or negative controls fail, the assays will result as indeterminate or invalid. T-SPOT.TB also has a borderline category that is between a negative and positive result.

Compared to TST, IGRAs have similar sensitivity (57–85%),^{17–19} but improved specificity (85–100%).^{17–19} The higher specificity is because IGRAs do not cross-react with the BCG vaccine and are less likely to interact with other NTMs. In addition, only a single visit is needed unlike the TST.¹⁵ Consequently, IGRAs are preferred over TST for LTBI testing in the US,^{1, 15} and is required for all immigrants 2 years and older as part of the civil surgeon medical evaluation.²¹ While TST has been preferred for children under 2 years old, growing evidence suggests that IGRAs perform similarly to TST in young children and discordant results have not resulted in missed TB cases,²² although both have reduced sensitivity in younger children.^{13, 19} The AAP still recommends that a TST be used for children under 2 years old, but they do allow IGRA testing.¹³

Several limitations of IGRAs can impact their implementation. IGRAs use blood samples that can be invasive and difficult to obtain in children, and requires laboratory infrastructure.^{16, 23, 24} IGRAs are more expensive than the TST, although a family may have reduced costs by not requiring an additional visit.¹⁹ Indeterminate, invalid or borderline results can complicate interpretation and negates the benefits of a single visit if repeat testing is needed. Also, false negatives can still occur with IGRAs in individuals who are immunosuppressed, young children, early TB infection, or advanced TB disease.¹⁸

Interpretation of TST or IGRA results—Interpretation of either a TST or IGRA should take into account the risk factors that initiated LTBI testing. A positive result from either a TST or IGRA in a child with TB risk factors should be considered a true positive unless there is a clear alternative diagnosis. We generally do not obtain both a TST and IGRA, unless we are concerned about a false negative and want to repeat testing. In children less than 2 years old with BCG vaccination, a positive TST should account for the child's

TB risk factors, but if concerned for a false positive an IGRA can be performed. If TST and IGRA results are discordant, we would consider the likelihood of a false positive by TST, whether any technical factors may have led to a false negative by one of them, or the possibility of alternative diagnoses including NTM infection if TST positive and IGRA negative. However, we would again consider the risk factors of the child for TB progression and complications, and would have a low threshold for classifying them as positive if no clear alternative explanation exists. Indeterminate, invalid or borderline IGRA results should be repeated, either with the same or different IGRA, or with a TST.

Excluding TB disease—Neither TST or IGRA can differentiate TB infection from disease, and it is critical to rule out symptomatic disease before initiating LTBI treatment.¹³ Symptom screening should include fever, cough, weight loss or failure to thrive, with a complete clinical exam including growth assessment and evaluation of extrapulmonary manifestations including lymphadenopathy. Two-view antero-posterior and lateral chest x-rays (CXR) are recommended in the US, especially as children can have subtle or absent symptoms. If abnormal, we would consider further evaluation of TB disease including sputum-based testing before initiating LTBI treatment.

TREATMENT OF LATENT TB INFECTION

Isoniazid monotherapy has been the mainstay of LTBI treatment presumed to be susceptible to isoniazid and rifampin for decades. Meta-analyses of isoniazid prophylaxis in adults and children showed isoniazid preventive therapy reduces the risk of TB disease by 60% over the subsequent two years.^{25, 26} Some studies have shown effectiveness of > 90% when restricting the analysis to those who were adherent.²⁷ However, the effectiveness of isoniazid for TB prevention has been limited by low adherence and completion rates due to prolonged treatment durations (6–9 months) and by the risk of hepatotoxicity. Rifamycin-based treatment regimens are now the preferred regimens for LTBI treatment due to higher treatment completion rates and decreased hepatotoxicity.^{28, 29} These regimens include 3 months of once-weekly isoniazid plus rifapentine (3HP), 4 months of daily rifampin (4R), and 3 months of daily isoniazid plus rifampin (3HR). Drug-drug interactions with rifamycins, particularly with HIV antiretroviral therapy, may limit their use in some populations.

Isoniazid and rifapentine weekly for three months (3HP)—3HP is a preferred regimen among children aged 2 years and older. This regimen is non-inferior to 9 months of daily isoniazid in adults, children aged 2 to 17 years and adults with HIV.^{30–32} Though not well studied in children with HIV, this regimen is expected to be as efficacious in this population. Although initial studies were done with directly observed therapy, programmatic data have shown high completion rates with self-administered therapy and directly observed therapy is no longer mandatory.^{28, 33, 34} Children tolerate 3HP well with lower rates of adverse events compared with adults, this include hepatoxicity which has not yet been shown in children. Side effects of 3HP include isolated rash and mild, self-resolving influenza-like symptoms including fever, fatigue, headache, dizziness, nausea, myalgia, and rarely hypotension and syncope, which typically occur several hours after ingestion of the third or fourth dose.

Rifapentine is a potent inducer of the cytochrome P-450 enzyme and the P-glycoprotein transport systems and drug-drug interactions are anticipated. 3HP can be administered in children taking an efavirenz-based antiretroviral therapy regimen, but not to children on integrase inhibitors, protease inhibitors, and some non-nucleoside reverse transcriptase inhibitors (NNRTIs) including nevirapine. Planned studies will assess the drug-drug interaction with dolutegravir in children.

Dosing for the 3HP regimen in children is shown in Table 2. Currently, rifapentine is only formulated as a 150 mg film-coated tablet. The pharmacokinetics of the crushed tablet have been studied and current dosing recommendations account for an estimated 30% reduction in oral bioavailability associated with crushing the tablet.³⁵ Crushed tablets are bitter tasting, but tolerable and should be mixed with high-fat foods like ice cream or pudding to enhance absorption. While some parents prefer daily regimens to enhance adherence, others may prefer intermittent regimens to decrease the total number of doses required. Drawbacks of the 3HP regimen include the lack of dosing for children aged less than 2 years, the lack of a child-friendly formulation, the relatively high cost of the regimen, and drug-drug interactions.

Rifampin daily for four months (4R)—Four months of daily rifampin is a preferred regimen for adults and children of all ages. Compared with 9 months of isoniazid (9H), 4R has non-inferior efficacy, an improved safety profile, and higher rates of treatment completion with self-administered therapy.^{34, 36, 37} Drug-induced hepatitis remains the most common severe adverse event, but is less common than with 9H. There are limited data for efficacy of the 4R regimen in people living with HIV, but no reason to believe it would be less efficacious.

Side effects of rifampin include minor gastrointestinal symptoms (common) and dermatologic reactions (rare).³⁶ Hepatotoxicity is reported, but rare in children occurring in 0–2% of children.³⁶ Rifampin notably results in temporary orange discoloration of bodily fluids such as saliva, urine, sweat, and tears.

Dosing for rifampin is shown in Table 2. Rifampin is formulated as capsules (150mg and 300mg), which can be opened and sprinkled in food and as an extemporaneous solution (10 mg/mL) made at compounding pharmacies.

Rifampin is a potent inducer of the cytochrome P-450 enzyme and the P-glycoprotein transport systems, resulting in multiple clinically significant drug interactions. Concomitant use of certain classes of drugs should be avoided where possible including oral contraceptives, azole antifungal agents, and calcium channel blockers. Other drug classes require close monitoring and/or dosage adjustments including HMG-CoA reductase inhibitors, warfarin, glucocorticoids, methadone, and tacrolimus. Rifampin has significant drug interactions with antiretroviral agents including integrase inhibitors, protease inhibitors and some NNRTIs including nevirapine. Importantly, this limits the use of rifampin not only among children with HIV, but also HIV exposed, uninfected children who remain on nevirapine prophylaxis.³⁸ Twice daily dolutegravir was safe and sufficient to overcome the enzyme-inducing effect of rifampin for children.³⁹

Isoniazid and rifampin daily for three months (3HR)—A regimen of three months of daily isoniazid and rifampin is recommended for adults and children of all ages including those children with HIV, although use in this population may be limited by drug interactions. Overall, for HIV-negative adults and children, this regimen has been shown to have similar efficacy, hepatotoxicity, and adverse events requiring discontinuation of therapy as those receiving at least 6 months of isoniazid. Other side effects apart from hepatotoxicity include gastrointestinal intolerance and rash.

Dosing for the 3HR regimen is shown in Table 2. In the US, these drugs are formulated separately and result in a high pill burden, limiting the utility of this daily regimen. Globally, the dispersible fixed dose combination (75/50mg) makes this regimen attractive while we await a child-friendly formulation of rifapentine. Although this regimen may be used in children with HIV, drug interactions have been shown between rifampin and multiple antiretroviral agents as described above, limiting its use in some children.

6 or 9 months of isoniazid (6H or 9H)—Although rifamycin-based therapies are now preferred, 6H and 9H are alternative regimens to treat LTBI in children with or without HIV who are unable to take a preferred regimen due to drug-drug interactions or intolerability.²⁸ Isoniazid has been well-studied in many populations including adults and children with and without HIV. Drug-induced hepatitis remains the most common severe adverse event, occurring in about 1% of children. Early symptoms include poor appetite, nausea and abdominal pain. When symptoms are identified early and the drug is stopped, hepatotoxicity is reversible.

Dosing for 6H and 9H are shown in Table 2. Isoniazid comes in 100mg scored tablets that are easily crushed and mixed with formula, breast milk, or food. Isoniazid solution causes significant GI disturbance and is not tolerated in over 50% of children. There are few drug-interactions with isoniazid, making it an attractive regimen for children with HIV and children taking medicines known to interact with rifamycins.

Treatment of Latent TB after Exposure to Drug-resistant TB—There are no established regimens for LTBI after exposure to isoniazid and rifampin-resistant TB. Observational data suggest monotherapy with a fluoroquinolone may be sufficient for treatment,⁴⁰ but some experts recommend dual therapy. Consultation with pediatric disease experts is recommended.

LTBI treatment and Development of Drug-Resistance—Concerns over the development of drug resistance have hindered implementation of LTBI treatment. Resistance can largely be avoided by adequately ruling out TB disease prior to the initiation of LTBI treatment to avoid monotherapy and the risk of resistance.⁴¹ Early TB disease may be missed with clinical evaluation. Because early disease and most pediatric disease is paucibacillary, the risk of developing resistance with one or two-drug LTBI treatment, even in the presence of TB disease, is considered rare.

Nitrosamines—In August 2020, the FDA reported that nitrosamines had been identified in both rifapentine and rifampicin, including 1-cyclopentyl-4-nitrosopiperazine (CPNP) and

1-methyl-4-nitrosopiperazine (MNP). While no data show an associated between CPNP or MNP and cancer, this is assumed based on long term animal studies with similar compounds. The risk of cancer with any of these short-course LTBI treatment regimens is unknown. When weighing the alternatives of withholding LTBI treatment or using INH monotherapy, the risk of developing TB disease, hepatoxicity or liver failure far outweighed the potential future cancer risk. The FDA has temporarily raised the acceptable nitrosamine threshold in rifamycins while pharmaceutical companies work to lower nitrosamine levels in all rifamycins.

TB DISEASE

DIAGNOSIS

Currently, no single test can reliably and accurately diagnose TB disease in children. Instead, we depend on the child's TB risk factors combined with clinical, radiographic and microbiological evidence to support a diagnosis,^{42, 43} recognizing the limitations of each approach. Given the challenges in TB diagnosis, and that 96% of pediatric TB deaths are in children who were not started on treatment,³ it is critical to have a low threshold to initiate empiric treatment if there is sufficient, albeit incomplete, evidence to suggest TB.

Clinical evaluation—Clinical signs and symptoms for TB disease in children include fever, prolonged cough (>1–2 weeks), weight loss and failure to thrive. While pulmonary TB is the most common type, children are more likely than adults to have extrapulmonary manifestations, including lymph node, abdominal, bone, joint and central nervous system (CNS) disease. Thus, a complete clinical exam is essential, including evaluation of growth. In spinal TB, collapse of the vertebral bodies may create a kyphosis known as a Gibbus deformity. CNS disease can manifest with altered mental status, cranial nerve palsies, headache, vomiting, or seizures.⁴⁴

Radiographic findings—Children should receive a two-view (antero-posterior and lateral) CXR. Chest radiographic findings reflect the pathophysiology of pediatric pulmonary TB, which is often primary TB disease as opposed to reactivation disease seen in adolescents and adults.^{18, 45} Primary pulmonary TB disease manifests with mediastinal lymphadenopathy which may or may not have a granulomatous parenchymal inflammation (Ghon focus), referred together as the Ghon complex.^{18, 46}

Each component (lymph node and parenchymal inflammation) can then progress to create further complications. The lymphadenopathy can cause airway obstruction that can lead to lung collapse, a post-obstructive expansile pneumonia, or create a ball-valve effect to hyperinflate the lungs. Lung consolidation, cavitation and bronchiectasis can result either from evolution of the parenchymal involvement or from extension of a lymph node into the lung tissue or bronchioles. This can further extend to the pleura, and cause a pleural effusion or empyema. In disseminated disease, a diffuse small nodular "miliary" pattern reflects the hematogenous spread. Adolescents can have adult-type TB, which can present with cavitation, upper lobe consolidations and fibrosis or scarring, and are more likely to have a pleural effusion than younger children.⁴⁷

The wide range and non-specific radiographic manifestations in children make it difficult to diagnose TB solely by CXR.^{48–50} Chest ultrasound has been evaluated to assess mediastinal lymphadenopathy,⁴⁸ but can be operator-dependent. There is a limited role for chest computed tomography (CT) given the findings are still non-specific with additional cost and radiation, but it can better detect lymphadenopathy and may have a benefit if considering other etiologies that would warrant advanced imaging.

For abdominal TB, imaging (ultrasound, CT, MRI) may reveal lymphadenopathy, hepatosplenomegaly with tuberculomas, and thickening of the terminal ileum. CNS TB can be evaluated by magnetic resonance imaging (MRI) or CT, and can have several presentations including ring-enhancing tuberculomas, abscess, and leptomeningeal enhancement, especially in the basilar region.^{18, 51}

Respiratory sample testing—The standard evaluation for TB includes the collection of respiratory specimens for Mtb testing.^{1, 13} Sample types can include expectorated or induced sputum, or gastric aspirates. Three specimens should be obtained every 8-24 hours, with at least one early morning specimen. Children are often admitted for three morning fasting gastric aspirate samples. All samples should be sent for acid-fast bacilli (AFB) smear microscopy (Ziehl-Neelsen or fluorescent staining) and mycobacterial culture, and at least one specimen sent for nucleic acid amplification testing (NAAT). While positive results can be specific for TB, sensitivity is often low in children given their paucibacillary disease (Table 3). The majority of children have smear negative disease, and the yield of culture can be less than 40%, ^{17, 52} with slightly higher sensitivity and faster results in liquid mycobacterial growth in tube (MGIT) compared to solid culture media.¹ The NAAT known as Xpert MTB/RIF (Cepheid, Sunnyvale, USA) has a sensitivity of 65-73% with sputum or gastric aspirates; the next generation Xpert MTB/RIF Ultra has a lower limit of detection and new "trace" category that improved sensitivity to 70-73% in children.^{53, 54} The yield of testing is lower in young children less than 5 years of age, and can be further impacted by the sample quality, type and number collected.^{55, 56} Bronchoalveolar lavage may improve the quality of the specimen, but does not significantly increase yield and is invasive.

Non-sputum testing for intrathoracic TB—An IGRA or TST can be performed to evaluate for immunological evidence of TB infection. Given the moderate sensitivity of both TST and IGRAs, especially in vulnerable groups including young and immunosuppressed children, a negative result needs to be interpreted with caution and should not be used alone to rule out TB. Pleural effusions can have lymphocytic predominance, elevated protein, and elevated lactate dehydrogenase (LDH). Pleural fluid adenosine deaminase (ADA) 40 U/L has been associated with an 89–99% sensitivity and 88–97% specificity for TB.¹ Pleural TB can be difficult to diagnose, and pleural tissue biopsy can be valuable for pathological assessment of acid-fast bacteria, granulomas and culture. Urine-based testing with lipoarabinomannan (LAM) has had limited performance in children (Table 3), with sensitivity ranging from 28–73% ^{57–61} and specificity 61–91%. ^{57–61} Accuracy improves with HIV co-infection, and currently the WHO recommends urine LAM for children with HIV.⁶¹ Next generation LAM assays are being developed (such as SILVAMP TB LAM, Fujifilm, Tokyo, Japan) that have improved sensitivity and can detect 42–65% of

confirmed TB in children,^{62, 63} and may be considered in future guidelines. Stool-based testing has been suggested in young children as they swallow their sputum. Stool culture has limited performance, but NAATs, including Xpert MTB/RIF, have shown about 57–67% sensitivity,^{53, 54, 64, 65} and has been included as an option for testing in recent WHO guidelines.⁵⁴

Extrapulmonary TB specimen testing—Fine needle aspiration of lymph nodes and bone biopsies can be sent for pathology, AFB staining, mycobacterial culture, and NAAT. Similarly, joint fluid aspirations can be further assessed with AFB staining, culture and NAAT. For CNS TB, the cerebral spinal fluid (CSF) profile can have a mild leukocytosis with lymphocytic predominance, and most notably will have an elevated protein.¹⁸ CSF culture can be low yield and often requires a large volume, but NAAT can be sent on the CSF with sensitivity of 67–85% and specificity 94–99%.^{18, 53} CSF testing should also be performed in children under 2 years old regardless of neurologic symptoms given the risk of disseminated disease.¹³

Resistance testing—Culture-based methods can evaluate for phenotypic susceptibility to both first-line and second-line agents, but is slow and requires technical expertise.⁶⁶ Genotypic testing of known resistance-conferring mutations provides a faster approach, and includes evaluation of the *rpoB* mutation in rifampin resistance with Xpert MTB/RIF, as well as line probe assays (LPAs) and sequencing approaches that can assess mutations for first-line drugs and second-line options including aminoglycosides and fluoroquinolones. While faster, genotypic methods can have reduced sensitivity and there can be silent mutations that do not predict phenotypic resistance. Thus, when feasible, phenotypic approaches should still be done to further confirm drug resistance.

TREATMENT OF TB DISEASE

Treatment of Presumed or Drug-Susceptible Pulmonary Tuberculosis in

Children—The purpose of TB treatment in children is to rapidly kill or inhibit multiplication of Mtb, which when combined with an immune response, prevents rapid dissemination of disease and results in cure. Treatment duration is typically six months to ensure eradication of both rapidly dividing and slowly metabolizing mycobacteria subpopulations, or persister mycobacteria, believed to cause relapse after treatment cessation.

First-line TB treatment includes three or four drugs: rifampin, isoniazid, pyrazinamide with or without ethambutol (RHZE). The 2-month initiation phase includes three or four drugs with the purpose of rapidly reducing mycobacterial burden. The subsequent 4-month continuation phase includes both rifampin and isoniazid, targeting elimination of persister mycobacteria. Dosing for first line drugs is provided in Table 4.

Both rifampin and pyrazinamide provide sterilizing activity of these slowly metabolizing mycobacterial subpopulations and in combination have allowed for a shorter treatment duration of 6 months. Isoniazid has two purposes, first to reduce the burden of rapidly metabolizing mycobacteria during the initiation phase and second to protect against the development of rifampin resistance during the continuation phase. Ethambutol prevents the

development of drug resistance among first-line companion drugs. Ethambutol is used when there is (1) unknown drug susceptibility patterns for the child or source case and either the risk of isoniazid mono-resistance or HIV prevalence is significant, (2) extensive "adult-type" or smear-positive pulmonary disease present or (3) severe form of extrapulmonary TB present. Drugs are not generally interchangeable; any need to modify the standard regimen due to drug resistance, allergy or intolerance, should be discussed with a pediatric TB specialist.

Because children often do not have microbiological confirmation of TB, the drug regimen is based on the drug susceptibility testing from the likely source case or epidemiology and the risk of drug-resistance. Risk factors for drug-resistant TB include prior TB treatment, contacts of patients with known drug-resistant TB or poor initial response to therapy (e.g., persistent smear positivity after appropriate treatment), and immigration from or travel to countries with a high prevalence of drug-resistant TB. When risk factors for drug resistance are present, every effort should be made to identify an isolate to guide treatment.

Treatment of TB Meningitis—Childhood tuberculous meningitis is associated with significant morbidity and mortality, and despite treatment only one in three children survive without neurologic sequelae.⁶⁷ Treatment with standard doses of RHZE results in low cerebrospinal fluid concentrations of both rifampin and ethambutol.^{68–70} Adult trials have shown early intensified treatment with high dose rifampicin, either orally or intravenously, and levofloxacin, when isoniazid monoresistance is present, reduce morbidity and mortality.^{69, 71–73} Modeling studies suggestion rifampin doses of at least 30mg/kg orally or 15mg/kg IV and levofloxacin dosing of at least 20–30mg/kg orally are likely necessary to attain similar exposures in children as were studied in adults.⁷⁴ Ongoing studies are evaluating this dosing and outcomes in children with tuberculous meningitis.

In cases where drug susceptible TB is likely based on source case susceptibilities or epidemiology, rifampin, isoniazid and pyrazinamide are recommended. There are few randomized controlled trials to guide the selection of the fourth drug. CDC guidelines recommend ethambutol, however, given its poor CNS penetration, the AAP recommends either ethionamide or an aminoglycoside.¹³ Ethionamide is a thioamide and pro-drug requiring activation by mycobacterial EthA with good CNS penetration.⁷⁵ Along with isoniazid, it inhibits mycolic acid synthesis via InhA. Gastrointestinal disturbance and reversible hypothyroidism are common during long term therapy, but are both often tolerated. Aminoglycosides, most commonly streptomycin, are IV and carry the risk of oto- and nephrotoxicity. In cases where drug resistance is identified or suspected or ethionamide is not available, initial treatment with a fluroquinolone and/or linezolid, which both penetrate the CNS well, may be beneficial.^{72, 76, 77} Accumulating data in adults suggest levofloxacin may improve outcomes of TBM in drug-resistant tuberculous meningitis, including isoniazid mono-resistant TB.⁷²

Adjuvant Steroids—Adjuvant corticosteroids reduce mortality from TB meningitis by 25% in people of all ages and pediatric studies have shown improved intellectual outcomes in children randomized to receive corticosteroids.^{78, 79} Corticosteroids have also been shown to reduce the development of constrictive pericarditis and relieve obstruction most

commonly from lymphadenitis.⁸⁰ Finally, steroids are sometimes used in severe miliary disease to mitigate alveolocapillary block or in abdominal TB to reduce the risk of strictures.

Administering Tuberculosis Treatment to Children—Drug doses and formulations of first line therapy for pulmonary TB in children are shown in Table 4. First line TB medications can be crushed and mixed in sugar-free chocolate pudding or grape jelly to enhance acceptability in young children.⁸¹ While medications in these compounds have been shown to be stable for up to 4 hours, practically any food the child prefers can be used to mask the taste as long as it is taken quickly after crushing and mixing with food. Rifampin and pyrazinamide can be compounded into suspensions, which is often necessary in very young children to obtain the appropriate dose given formulations available in the United States. Crushed isoniazid tablets should be used whenever possible; isoniazid solution causes nearly half of children to have significant GI upset. Pyridoxine supplementation often accompanies use of isoniazid to prevent peripheral neuropathy, but in children is limited to exclusively breast-fed infants, children with malnutrition and children living with HIV.

Monitoring TB Treatment—Monthly follow up to assess for treatment response, drug toxicity and adherence is typically sufficient. Drug-related hepatotoxicity is rare in children and routine assessment of serum transaminases is not recommended and limited to children with underlying liver disease. Caregivers should be counseled on early symptoms of hepatitis including nausea, vomiting, and abdominal pain which may prompt assessment of liver function testing. Treatment response is assessed clinically, by following symptoms, weight gain and development, radiologically, by following chest X-ray and other imaging, and microbiologically, with repeat sputa samples assessing for smear and culture conversion. The microbiological assessment is often not necessary in young children with paucibacillary disease who have negative smear and culture at diagnosis. Repeat radiographs are not mandatory, but are often helpful when a child has not shown significant clinical improvement and there are concerns about possible drug resistance. Notably, hilar adenopathy can take 1–2 years to resolve and should not be considered a poor response to therapy.

Therapeutic drug monitoring is used to determine drug concentrations at timed intervals to determine the appropriateness of drug dosing. This is not routinely recommended in TB care, but can be useful in children with malabsorptive conditions, those at risk for drug-drug interactions, renal insufficiency with or without renal replacement therapy, diabetes mellitus, and those with poor clinical response to first line therapy with known or assumed susceptibility to first line agents.⁸²

Duration of Treatment—Treatment duration for drug-sensitive pulmonary TB disease in children is typically six months. This is extended in adult populations when there is cavitation on initial or follow up chest imaging and culture remains positive after two months of treatment. Certain extrapulmonary TB conditions require longer therapy including tuberculous meningitis (6–12 months) and tuberculosis of the bone, joint or spine (6–9 months). Treatment of TB with resistance to either rifampicin, isoniazid or pyrazinamide is also typically longer, including treatment of *M. bovis* which is inherently resistant to pyrazinamide.

Treatment of Drug Resistant Tuberculosis in Children—Treatment of drug-resistant TB is often longer and requires at least 4 or 5 antituberculosis drugs. Drug choice should consider the drug resistance pattern of the child or source case isolate and drug penetration to the site of disease. Dosing and availability of child friendly formulations of second-line drugs are improving but still lacking. Up to date information on dosing and formulations can be found at the sentinel-project.org. Regimens to treat-drug resistant TB should be designed with a pediatric tuberculosis specialist.

Emerging advances for childhood TB diagnosis and treatment

Several new diagnostics for LTBI and TB disease are under evaluation.⁸³ For LTBI, skinbased testing has been developed that incorporates ESAT-6 and CFP-10 rather than the non-specific tuberculin mixture, and new platforms could allow IGRA testing closer to the point-of-care. For TB disease, pathogen-based tests include the measurement of cell-free DNA or other TB-specific antigens such as ESAT-6 and CFP-10 in plasma or urine. Hostbased assays are also being assessed, including gene and protein-based signatures or the measurement of T-cell markers. In addition, there are efforts to optimize LAM and stool testing, and the use of oral swabs to make respiratory specimen collection less invasive. Image analysis with artificial intelligence has led to large advancements in computer-aided detection of TB in CXRs; further work is needed to extend it to children. For resistance testing, new molecular tests are being evaluated and next generation sequencing (NGS) may provide a broader assessment of all the possible mutations that can confer drug resistance. Lastly, there is a growing appreciation of the wider spectrum of TB, including incipient and subclinical TB,⁸⁴ and there are ongoing efforts to characterize and diagnose these different states to inform earlier and specific treatment regimens.

Continued advances in LTBI treatment are also anticipated. Worldwide, children 12 years and older have access to 1HP or one month of daily rifapentine and isoniazid for TB treatment. Ongoing studies in adults and children will clarify efficacy in different populations and the dosing, safety and tolerability of this regimen in children. A child-friendly formulation of rifapentine is not expected for at least 5–10 years. Ongoing studies of injectable bedaquiline in mice may prove useful in humans and could allow for a single injection to treat LTBI in both drug sensitive and drug resistant exposure. Finally, advances in TB vaccine research may also aid treatment and prevention of TB infection and TB disease.

Shortened treatment regimens in adults and children signify a major advance for TB treatment not seen for decades. For children, the SHINE trial found four months of RHZE – 2 months of intensive phase and 2 months of continuation phase – was non-inferior to the standard six-month RHZE regimen in children with minimal TB disease. Similarly, in adolescents and adults, a four-month regimen of rifapentine, isoniazid, pyrazinamide and moxifloxacin (RHZM) was non-inferior to the standard six month regimen of RHZE in all efficacy analyses and is already recommended by WHO.⁸⁵ Though some work needs to be done before these regimens are ready for implementation, there is great hope for shortened regimens, improved adherence and better treatment outcomes in the near future.

Beyond the development of new diagnostics and therapeutic regimens, we need to improve the care cascade for LTBI and TB disease to increase the proportion of children and adolescents who are screened, tested and treated. This requires greater engagement with providers and families to understand the individual, community and structural barriers to TB care. It is also important to improve early recognition of TB disease and encourage use of algorithms for clinical diagnosis.

Summary

The successful care of children and adolescents with TB requires 1) a recognition of the risk factors and clinical and radiographic signs of TB, especially when microbiological testing is negative, and 2) partnership with caregivers to safely complete the minimum 3 months of treatment for LTBI and 6 months for TB disease. Our approach to diagnosing and treating LTBI and TB disease is outlined in Boxes 1–4. Ongoing efforts seek to improve the performance and ease of TB diagnostics for children, with shorter treatment regimens and better formulations for LTBI and TB disease.

Disclosure Statement

The Authors have nothing to disclose. DJ, JB and NSA are funded by the National Institute of Health. NSA also receives research support from UNITAID.

REFERENCES

- Lewinsohn DM, Leonard MK, LoBue PA, et al. Official American Thoracic Society/Infectious Diseases Society of America/Centers for Disease Control and Prevention Clinical Practice Guidelines: Diagnosis of Tuberculosis in Adults and Children. Clin Infect Dis. Jan 15 2017;64(2):111–115. doi:10.1093/cid/ciw778 [PubMed: 28052967]
- World Health Organization. Global Tuberculosis Report 2020. Geneva: World Health Organization, 2019. Available at: https://www.who.int/publications/i/item/9789240013131. Last accessed 2 Jun 2021.
- World Health Organization. Roadmap towards ending TB in children and adolescents. Geneva: World Health Organization, 2018. Available at: https://www.who.int/tb/publications/2018/ tb-childhoodroadmap/en/. Last accessed 18 Jan 2020.
- Swaminathan S, Rekha B. Pediatric tuberculosis: global overview and challenges. Clin Infect Dis. May 15 2010;50 Suppl 3:S184–94. doi:10.1086/651490 [PubMed: 20397947]
- Marais BJ, Gie RP, Schaaf HS, et al. The natural history of childhood intra-thoracic tuberculosis: a critical review of literature from the pre-chemotherapy era. Int J Tuberc Lung Dis. Apr 2004;8(4):392–402. [PubMed: 15141729]
- Martinez L, Cords O, Hoursburgh CR, Andrews JR, Pediatric TB Contact Studies Consortium. The risk of tuberculosis in children after close exposure: a systematic review and individualparticipant meta-analysis. Lancet. 2020;395:973–84. doi:10.1016/S0140-6736(20)30166-5 [PubMed: 32199484]
- Dodd PJ, Prendergast AJ, Beecroft C, Kampann B, Seddon JA. The impact of HIV and antiretroviral therapy on TB risk in children: a systematic review and meta-analysis. Thorax. 2017;72(6):559– 575. doi:10.1136/thoraxjnl-2016-209421 [PubMed: 28115682]
- Deutsch-Feldman M, Pratt RH, Price SF, Tsang CA, Self JL. Tuberculosis United States, 2020. MMWR Morb Mortal Wkly Rep. Mar 26 2021;70(12):409–414. doi:10.15585/mmwr.mm7012a1 [PubMed: 33764959]
- Cowger TL, Wortham JM, Burton DC. Epidemiology of tuberculosis among children and adolescents in the USA, 2007–17: an analysis of national surveillance data. The Lancet Public Health. 2019;4(10):e506–e516. doi:10.1016/S2468-2667(19)30134-3 [PubMed: 31446052]

- Cowger TL, Wortham JM, Burton DC. Epidemiology of tuberculosis among children and adolescents in the USA, 2007–17: an analysis of national surveillance data. Lancet Public Health. Oct 2019;4(10):E506–E516. doi:10.1016/S2468-2667(19)30134-3 [PubMed: 31446052]
- Rangaka MX, Cavalcante SC, Marais BJ, et al. Controlling the seedbeds of tuberculosis: diagnosis and treatment of tuberculosis infection. The Lancet. 2015/12/05/2015;386(10010):2344–2353. doi:10.1016/S0140-6736(15)00323-2
- Pai M, Behr MA, Dowdy D, et al. Tuberculosis. Nature Reviews Disease Primers. 2016/10/27 2016;2(1):16076. doi:10.1038/nrdp.2016.76
- American Academy of Pediatrics. Tuberculosis. In: Kimberlin DWBM, Jackson MA, Long SS, ed. Red Book: 2018 Report of the Committee on Infectious Diseases. American Academy of Pediatrics; 2018:829–853.
- 14. Targeted Tuberculin Skin Testing and Treatment of Latent Tuberculosis Infection in Children and Adolescents. Pediatrics. 2004;114(Supplement 4):1175–1201. doi:10.1542/peds.2004-0809
- 15. National Society of Tuberculosis Clinicians and National Tuberculosis Controllers Association. Testing and Treatment of Latent Tuberculosis Infection in the United States: Clinical Recommendations. Available at: http://www.tbcontrollers.org/resources/tb-infection/ clinical-recommendations/#.YD5DHq-P6hd. Last accessed July 2021.
- Holmberg PJ, Temesgen Z, Banerjee R. Tuberculosis in Children. Pediatrics in Review. 2019;40(4):168–178. doi:10.1542/pir.2018-0093 [PubMed: 30936398]
- Dunn JJ, Starke JR, Revell PA. Laboratory Diagnosis of Mycobacterium tuberculosis Infection and Disease in Children. J Clin Microbiol. 2016;54(6):1434–1441. doi:10.1128/JCM.03043-15 [PubMed: 26984977]
- Starke JR, Donald PR. Handbook of child and adolescent tuberculosis. Oxford University Press; 2016.
- 19. Cruz AT, Reichman LB. The Case for Retiring the Tuberculin Skin Test. Pediatrics. 2019;143(6):e20183327. doi:10.1542/peds.2018-3327 [PubMed: 31147487]
- Farhat M, Greenaway C, Pai M, Menzies D. False-positive tuberculin skin tests: what is the absolute effect of BCG and non-tuberculous mycobacteria? Int J Tuberc Lung Dis. Nov 2006;10(11):1192–204. [PubMed: 17131776]
- 21. Centers for Disease Control and Prevention. Tuberculosis Technical Instructions for Civil-Surgeons. Available at: https://www.cdc.gov/immigrantrefugeehealth/civilsurgeons/ tuberculosis.html. Last accessed July 2021.
- 22. Kay AW, Islam SM, Wendorf K, Westenhouse J, Barry PM. Interferon-γ Release Assay Performance for Tuberculosis in Childhood. Pediatrics. 2018;141(6):e20173918. doi:10.1542/ peds.2017-3918 [PubMed: 29728429]
- Mazurek GH, Jereb J, Vernon A, LoBue P, Goldberg S, Castro K. Updated guidelines for using Interferon Gamma Release Assays to detect Mycobacterium tuberculosis infection - United States, 2010. MMWR Recomm Rep. Jun 25 2010;59(Rr-5):1–25.
- World Health Organization. Latent tuberculosis infection: updated and consolidated guidelines for programmatic management. Available at: https://apps.who.int/iris/bitstream/handle/ 10665/260233/9789241550239-eng.pdf. Last Accessed July 2021.
- Ayieko J, Abuogi L, Simchowitz B, Bukusi EA, Smith AH, Reingold A. Efficacy of isoniazid prophylactic therapy in prevention of tuberculosis in children: a meta-analysis. BMC Infect Dis. Feb 20 2014;14:91. doi:10.1186/1471-2334-14-91 [PubMed: 24555539]
- Smieja MJ, Marchetti CA, Cook DJ, Smaill FM. Isoniazid for preventing tuberculosis in non-HIV infected persons. Cochrane Database Syst Rev. 2000;(2):CD001363. CD001363. doi:10.1002/14651858.CD001363 [PubMed: 10796642]
- Ferebee SH. Controlled chemoprophylaxis trials in tuberculosis. A general review. Bibl Tuberc. 1970;26:28–106. [PubMed: 4903501]
- Sterling TR, Njie G, Zenner D, et al. Guidelines for the Treatment of Latent Tuberculosis Infection: Recommendations from the National Tuberculosis Controllers Association and CDC, 2020. MMWR. 2020;69(NO. RR-1):1–11. doi:10.15585/mmwr.rr6901a1
- 29. WHO consolidated guidelines on tuberculosis: tuberculosis preventive treatment. Geneva: World Health Organization; 2020. Licence: CC BY-NC-SA 3.0 IGO..

- 30. Villarino ME, Scott NA, Weis SE, et al. Treatment for preventing tuberculosis in children and adolescents: a randomized clinical trial of a 3-month, 12-dose regimen of a combination of rifapentine and isoniazid. JAMA Pediatr. Mar 2015;169(3):247–55. doi:10.1001/ jamapediatrics.2014.3158 [PubMed: 25580725]
- Sterling TR, Villarino ME, Borisov AS, et al. Three months of rifapentine and isoniazid for latent tuberculosis infection. N Engl J Med. Dec 08 2011;365(23):2155–66. doi:10.1056/ NEJMoa1104875 [PubMed: 22150035]
- Sterling TR, Scott NA, Miro JM, et al. Three months of weekly rifapentine and isoniazid for treatment of Mycobacterium tuberculosis infection in HIV-coinfected persons. AIDS. Jun 19 2016;30(10):1607–15. doi:10.1097/QAD.000000000001098 [PubMed: 27243774]
- 33. Sandul AL, Nwana N, Holcombe JM, et al. High Rate of Treatment Completion in Program Settings With 12-Dose Weekly Isoniazid and Rifapentine for Latent Mycobacterium tuberculosis Infection. Clin Infect Dis. Oct 1 2017;65(7):1085–1093. doi:10.1093/cid/cix505 [PubMed: 28575208]
- Cruz AT, Starke JR. Completion Rate and Safety of Tuberculosis Infection Treatment With Shorter Regimens. Pediatrics. Feb 2018;141(2)doi:10.1542/peds.2017-2838
- 35. Weiner M, Savic RM, Kenzie WR, et al. Rifapentine Pharmacokinetics and Tolerability in Children and Adults Treated Once Weekly With Rifapentine and Isoniazid for Latent Tuberculosis Infection. J Pediatric Infect Dis Soc. Jun 2014;3(2):132–45. doi:10.1093/jpids/pit077 [PubMed: 26625366]
- Diallo T, Adjobimey M, Ruslami R, et al. Safety and Side Effects of Rifampin versus Isoniazid in Children. N Engl J Med. Aug 2 2018;379(5):454–463. doi:10.1056/NEJMoa1714284 [PubMed: 30067928]
- 37. Menzies D, Adjobimey M, Ruslami R, et al. Four Months of Rifampin or Nine Months of Isoniazid for Latent Tuberculosis in Adults. N Engl J Med. Aug 2 2018;379(5):440–453. doi:10.1056/ NEJMoa1714283 [PubMed: 30067931]
- McIlleron H, Denti P, Cohn S, et al. Prevention of TB using rifampicin plus isoniazid reduces nevirapine concentrations in HIV-exposed infants. J Antimicrob Chemother. Apr 16 2017;Epub ahead of printdoi:10.1093/jac/dkx112
- 39. Waalewijn H, Mujuru H, Amuge P, et al. Adequate dolutegravir exposure dosed BID with rifampicin in children 6 to <18 years. Paper presented at: CROI 2020 Virtual Conference on Retroviruses and Opportunistic Infections; 2020 8–11 March; Boston, Massachusetts Abstract Number 847
- Bamrah S, Brostrom R, Dorina F, et al. Treatment for LTBI in contacts of MDR-TB patients, Federated States of Micronesia, 2009–2012. Int J Tuberc Lung Dis. Aug 2014;18(8):912–8. doi:10.5588/ijtld.13.0028 [PubMed: 25199004]
- Balcells ME, Thomas SL, Godfrey-Faussett P, Grant AD. Isoniazid preventive therapy and risk for resistant tuberculosis. Emerg Infect Dis. May 2006;12(5):744–51. doi:10.3201/eid1205.050681 [PubMed: 16704830]
- 42. World Health Organization. Guidance for National Tuberculosis Programmes on the Management of Tuberculosis in Children. 2nd edition. Geneva: World Health Organization; 2014.
- 43. The Union's desk guide for diagnosis and management of TB in children. Paris: International Union Against Tuberculosis and Lung Disease, 2016.
- 44. Shah I, Pereira NMD. Tuberculous Meningitis in Children: a Review Article. Current Infectious Disease Reports. 2020/03/18 2020;22(4):11. doi:10.1007/s11908-020-0720-7
- Marais BJ, Gie RP, Schaaf HS, et al. A proposed radiological classification of childhood intrathoracic tuberculosis. Pediatr Radiol. Nov 2004;34(11):886–94. doi:10.1007/s00247-004-1238-0 [PubMed: 15300340]
- 46. Pillay T, Andronikou S, Zar HJ. Chest imaging in paediatric pulmonary TB. Paediatric Respiratory Reviews. 2020/11/01/2020;36:65–72. doi:10.1016/j.prrv.2020.10.002 [PubMed: 33160839]
- 47. Snow KJ, Cruz AT, Seddon JA, et al. Adolescent tuberculosis. Lancet Child Adolesc Health. 2020;4(1):68–79. doi:10.1016/S2352-4642(19)30337-2 [PubMed: 31753806]

- Heuvelings CC, Bélard S, Andronikou S, et al. Chest ultrasound compared to chest X-ray for pediatric pulmonary tuberculosis. Pediatr Pulmonol. Dec 2019;54(12):1914–1920. doi:10.1002/ ppul.24500 [PubMed: 31475477]
- 49. Andronikou S, Grier D, Minhas K. Reliability of chest radiograph interpretation for pulmonary tuberculosis in the screening of childhood TB contacts and migrant children in the UK. Clin Radiol. Feb 2021;76(2):122–128. doi:10.1016/j.crad.2020.08.035 [PubMed: 33010931]
- Kaguthi G, Nduba V, Nyokabi J, Onchiri F, Gie R, Borgdorff M. Chest Radiographs for Pediatric TB Diagnosis: Interrater Agreement and Utility. Interdisciplinary Perspectives on Infectious Diseases. 2014/08/17 2014;2014:291841. doi:10.1155/2014/291841 [PubMed: 25197271]
- Schaller MA, Wicke F, Foerch C, Weidauer S. Central Nervous System Tuberculosis : Etiology, Clinical Manifestations and Neuroradiological Features. Clin Neuroradiol. Mar 2019;29(1):3–18. doi:10.1007/s00062-018-0726-9 [PubMed: 30225516]
- DiNardo AR, Detjen A, Ustero P, Ngo K, Bacha J, Mandalakas AM. Culture is an imperfect and heterogeneous reference standard in pediatric tuberculosis. Tuberculosis (Edinb). 2016;101S:S105–S108. doi:10.1016/j.tube.2016.09.021 [PubMed: 27727131]
- 53. Kay AW, González Fernández L, Takwoingi Y, et al. Xpert MTB/RIF and Xpert MTB/RIF Ultra assays for active tuberculosis and rifampicin resistance in children. Cochrane Database of Systematic Reviews. 2020;(8)doi:10.1002/14651858.CD013359.pub2
- World Health Organization. WHO consolidated guidelines on tuberculosis. Module 3: Diagnosis

 Rapid diagnostics for tuberculosis detection 2021 update. Geneva: World Health Organization, 2021.
- 55. Zar HJ, Workman LJ, Prins M, et al. Tuberculosis Diagnosis in Children Using Xpert Ultra on Different Respiratory Specimens. Am J Respir Crit Care Med. 2019;200(12):1531–1538. doi:10.1164/rccm.201904-0772OC [PubMed: 31381861]
- 56. Song R, Click ES, McCarthy KD, et al. Sensitive and Feasible Specimen Collection and Testing Strategies for Diagnosing Tuberculosis in Young Children. JAMA Pediatr. May 1 2021;175(5):e206069. doi:10.1001/jamapediatrics.2020.6069 [PubMed: 33616611]
- Kroidl I, Clowes P, Reither K, et al. Performance of urine lipoarabinomannan assays for paediatric tuberculosis in Tanzania. Eur Respir J. Sep 2015;46(3):761–70. doi:10.1183/09031936.00003315 [PubMed: 26113682]
- 58. LaCourse SM, Pavlinac PB, Cranmer LM, et al. Stool Xpert MTB/RIF and urine lipoarabinomannan for the diagnosis of tuberculosis in hospitalized HIV-infected children. Aids. Jan 2 2018;32(1):69–78. doi:10.1097/qad.00000000001662 [PubMed: 29028662]
- Nicol MP, Allen V, Workman L, et al. Urine lipoarabinomannan testing for diagnosis of pulmonary tuberculosis in children: a prospective study. Lancet Glob Health. May 2014;2(5):e278–84. doi:10.1016/S2214-109X(14)70195-0 [PubMed: 24818083]
- Gautam H, Singla M, Jain R, Lodha R, Kabra SK, Singh UB. Point-of-care urine lipoarabinomannan antigen detection for diagnosis of tuberculosis in children. Int J Tuberc Lung Dis. Jun 1 2019;23(6):714–719. doi:10.5588/ijtld.18.0364 [PubMed: 31315704]
- 61. World Health Organization. Lateral flow urine lipoarabinomannan assay (LF-LAM) for the diagnosis of active tuberculosis in people living with HIV: Policy update (2019). Available at: https://www.who.int/tb/publications/2019/LAMPolicyUpdate2019/en/. Last accessed 28 July 2020.
- 62. Nicol MP, Schumacher SG, Workman L, et al. Accuracy of a Novel Urine Test, Fujifilm SILVAMP Tuberculosis Lipoarabinomannan, for the Diagnosis of Pulmonary Tuberculosis in Children. Clin Infect Dis. May 4 2021;72(9):e280–e288. doi:10.1093/cid/ciaa1052 [PubMed: 32761178]
- Nkereuwem E, Togun T, Gomez MP, et al. Comparing accuracy of lipoarabinomannan urine tests for diagnosis of pulmonary tuberculosis in children from four African countries: a crosssectional study. Lancet Infect Dis. Mar 2021;21(3):376–384. doi:10.1016/s1473-3099(20)30598-3 [PubMed: 33316214]
- 64. Mesman AW, Rodriguez C, Ager E, Coit J, Trevisi L, Franke MF. Diagnostic accuracy of molecular detection of Mycobacterium tuberculosis in pediatric stool samples: A systematic review and meta-analysis. Tuberculosis (Edinb). Dec 2019;119:101878. doi:10.1016/ j.tube.2019.101878 [PubMed: 31670064]

- 65. MacLean E, Sulis G, Denkinger CM, Johnston JC, Pai M, Ahmad Khan F. Diagnostic Accuracy of Stool Xpert MTB/RIF for Detection of Pulmonary Tuberculosis in Children: a Systematic Review and Meta-analysis. J Clin Microbiol. Jun 2019;57(6)doi:10.1128/jcm.02057-18
- 66. Curry International Tuberculosis Center. Drug-Resistant Tuberculosis: A Survival Guide for Clinicians, 3rd edition. Available at: https://www.currytbcenter.ucsf.edu/products/view/drug-resistant-tuberculosis-survival-guide-clinicians-3rd-edition. Last accessed July 2021.
- Swindells S, Ramchandani R, Gupta A, et al. One Month of Rifapentine plus Isoniazid to Prevent HIV-Related Tuberculosis. N Engl J Med. Mar 14 2019;380(11):1001–1011. doi:10.1056/ NEJMoa1806808 [PubMed: 30865794]
- Cresswell FV, Te Brake L, Atherton R, et al. Intensified antibiotic treatment of tuberculosis meningitis. Expert Rev Clin Pharmacol. Mar 2019;12(3):267–288. doi:10.1080/17512433.2019.1552831 [PubMed: 30474434]
- Ruslami R, Ganiem AR, Dian S, et al. Intensified regimen containing rifampicin and moxifloxacin for tuberculous meningitis: an open-label, randomised controlled phase 2 trial. Lancet Infect Dis. Jan 2013;13(1):27–35. doi:10.1016/S1473-3099(12)70264-5 [PubMed: 23103177]
- Pilheu JA, Maglio F, Cetrangolo R, Pleus AD. Concentrations of ethambutol in the cerebrospinal fluid after oral administration. Tubercle. Jun 1971;52(2):117–22. doi:10.1016/0041-3879(71)90017-1 [PubMed: 5560732]
- 71. Cresswell FV, Meya DB, Kagimu E, et al. High-dose oral and intravenous rifampicin for the treatment of tuberculous meningitis in predominantly HIV-positive Ugandan adults: a phase II open-label randomised controlled trial. Clin Infect Dis. Mar 8 2021;doi:10.1093/cid/ciab162
- Heemskerk AD, Nguyen MTH, Dang HTM, et al. Clinical Outcomes of Patients With Drug-Resistant Tuberculous Meningitis Treated With an Intensified Antituberculosis Regimen. Clin Infect Dis. Jul 1 2017;65(1):20–28. doi:10.1093/cid/cix230 [PubMed: 28472255]
- Heemskerk AD, Bang ND, Mai NT, et al. Intensified Antituberculosis Therapy in Adults with Tuberculous Meningitis. N Engl J Med. Jan 14 2016;374(2):124–34. doi:10.1056/ NEJMoa1507062 [PubMed: 26760084]
- 74. Savic RM, Ruslami R, Hibma JE, et al. Pediatric tuberculous meningitis: Model-based approach to determining optimal doses of the anti-tuberculosis drugs rifampin and levofloxacin for children. Clin Pharmacol Ther. Dec 2015;98(6):622–9. doi:10.1002/cpt.202 [PubMed: 26260983]
- Thee S, Garcia-Prats AJ, Donald PR, Hesseling AC, Schaaf HS. A review of the use of ethionamide and prothionamide in childhood tuberculosis. Tuberculosis. Mar 2016;97:126–136. doi:10.1016/j.tube.2015.09.007 [PubMed: 26586647]
- 76. Sun F, Ruan Q, Wang J, et al. Linezolid manifests a rapid and dramatic therapeutic effect for patients with life-threatening tuberculous meningitis. Antimicrob Agents Chemother. Oct 2014;58(10):6297–301. doi:10.1128/AAC.02784-14 [PubMed: 25092692]
- 77. Li HM, Lu J, Liu JR, Zhao YH, Ni X, Zhao SY. Linezolid is Associated with Improved Early Outcomes of Childhood Tuberculous Meningitis. Pediatric Infectious Disease Journal. Jun 2016;35(6):607–610. doi:10.1097/Inf.000000000001114
- Schoeman JF, Van Zyl LE, Laubscher JA, Donald PR. Effect of corticosteroids on intracranial pressure, computed tomographic findings, and clinical outcome in young children with tuberculous meningitis. Pediatrics. Feb 1997;99(2):226–31. doi:10.1542/peds.99.2.226 [PubMed: 9024451]
- 79. Prasad K, Singh MB, Ryan H. Corticosteroids for managing tuberculous meningitis. Cochrane Database Syst Rev. Apr 28 2016;4(4):CD002244. doi:10.1002/14651858.CD002244.pub4 [PubMed: 27121755]
- Wiysonge C, Ntsekhe M, Thabane L, et al. Interventions for treating tuberculous pericarditis. Cochrane Database Syst Rev. 2017;13(9):CD000526. doi:10.1002/14651858.CD000526.pub2
- Peloquin CA, Durbin D, Childs J, Sterling TR, Weiner M. Stability of antituberculosis drugs mixed in food. Clin Infect Dis. Aug 15 2007;45(4):521. doi:10.1086/520011
- Alsultan A, Peloquin CA. Therapeutic drug monitoring in the treatment of tuberculosis: an update. Drugs. Jun 2014;74(8):839–54. doi:10.1007/s40265-014-0222-8 [PubMed: 24846578]
- Treatment Action Group. The Tuberculosis Diagnostics Pipeline Report: Advancing the Next Generation of Tools. Available at: https://www.treatmentactiongroup.org/wp-content/uploads/ 2020/10/pipeline_TB_Diagnostics_2020_final.pdf. Last accessed July 2021.

- Drain PK, Bajema KL, Dowdy D, et al. Incipient and Subclinical Tuberculosis: a Clinical Review of Early Stages and Progression of Infection. Clin Microbiol Rev. 2018/10//2018;31(4)doi:10.1128/cmr.00021-18
- Dorman SE, Nahid P, Kurbatova EV, et al. Four-Month Rifapentine Regimens with or without Moxifloxacin for Tuberculosis. New England Journal of Medicine. May 6 2021;384(18):1705– 1718. doi:10.1056/NEJMoa2033400
- 86. California Tuberculosis Controllers Association. Latent Tuberculosis Infection Guidance for the Prevention of Tuberculosis in California. Available at: https://ctca.org/guidelines/guidelines-latenttuberculosis-infection-guideline/. Last accessed July 2021.
- Hatzenbuehler LA, Starke JR, Graviss EA, Smith EO, Cruz AT. School-based Study to Identify and Treat Adolescent Students at Risk for Tuberculosis Infection. Pediatric Infectious Disease Journal. Jul 2016;35(7):733–738. doi:10.1097/Inf.000000000001151
- Villarino ME, Ridzon R, Weismuller PC, et al. Rifampin preventive therapy for tuberculosis infection: experience with 157 adolescents. Am J Respir Crit Care Med. May 1997;155(5):1735–8. doi:10.1164/ajrccm.155.5.9154885 [PubMed: 9154885]
- Page KR, Sifakis F, Montes de Oca R, et al. Improved adherence and less toxicity with rifampin vs isoniazid for treatment of latent tuberculosis: a retrospective study. Arch Intern Med. Sep 25 2006;166(17):1863–70. doi:10.1001/archinte.166.17.1863 [PubMed: 17000943]
- Lardizabal A, Passannante M, Kojakali F, Hayden C, Reichman LB. Enhancement of treatment completion for latent tuberculosis infection with 4 months of rifampin. Chest. Dec 2006;130(6):1712–7. doi:10.1378/chest.130.6.1712 [PubMed: 17166986]
- 91. Spyridis NP, Spyridis PG, Gelesme A, et al. The effectiveness of a 9-month regimen of isoniazid alone versus 3- and 4-month regimens of isoniazid plus rifampin for treatment of latent tuberculosis infection in children: results of an 11-year randomized study. Clin Infect Dis. Sep 15 2007;45(6):715–22. doi:10.1086/520983 [PubMed: 17712755]
- 92. Bright-Thomas R, Nandwani S, Smith J, Morris JA, Ormerod LP. Effectiveness of 3 months of rifampicin and isoniazid chemoprophylaxis for the treatment of latent tuberculosis infection in children. Arch Dis Child. Aug 2010;95(8):600–2. doi:10.1136/adc.2010.182600 [PubMed: 20530147]
- Ormerod LP. Rifampicin and isoniazid prophylactic chemotherapy for tuberculosis. Arch Dis Child. Feb 1998;78(2):169–71. doi:10.1136/adc.78.2.169 [PubMed: 9579163]
- 94. Ormerod LP. Reduced incidence of tuberculosis by prophylactic chemotherapy in subjects showing strong reactions to tuberculin testing. Arch Dis Child. Oct 1987;62(10):1005–8. doi:10.1136/ adc.62.10.1005 [PubMed: 3674920]
- 95. Jasmer RM, Snyder DC, Chin DP, et al. Twelve months of isoniazid compared with four months of isoniazid and rifampin for persons with radiographic evidence of previous tuberculosis: an outcome and cost-effectiveness analysis. Am J Respir Crit Care Med. Nov 2000;162(5):1648–52. doi:10.1164/ajrccm.162.5.2003028 [PubMed: 11069790]
- 96. Ena J, Valls V. Short-Course Therapy with Rifampin plus Isoniazid, Compared with Standard Therapy with Isoniazid, for Latent Tuberculosis Infection: A Meta-analysis. Clinical Infectious Diseases. 2005;40(5):670–676. doi:10.1086/427802 [PubMed: 15714411]
- 97. Kunkel A, Abel Zur Wiesch P, Nathavitharana RR, Marx FM, Jenkins HE, Cohen T. Smear positivity in paediatric and adult tuberculosis: systematic review and meta-analysis. BMC Infect Dis. 2016;16:282–282. doi:10.1186/s12879-016-1617-9 [PubMed: 27296716]
- 98. Nicol MP, Schumacher SG, Workman L, et al. Accuracy of a novel urine test, Fujifilm SILVAMP TB LAM, for the diagnosis of pulmonary tuberculosis in children. Clin Infect Dis. Aug 6 2020;doi:10.1093/cid/ciaa1052
- 99. Nkereuwem E, Togun T, Gomez MP, et al. Comparing accuracy of lipoarabinomannan urine tests for diagnosis of pulmonary tuberculosis in children from four African countries: a cross-sectional study. The Lancet Infectious Diseases. 2020/12/11/2020;doi:10.1016/S1473-3099(20)30598-3

Synopsis

Tuberculosis (TB) is one of the leading causes of mortality in children worldwide, but there remain significant challenges in diagnosing and treating TB infection and disease. We review the clinical approach to diagnosing and treating latent TB infection (LTBI) and pulmonary and extrapulmonary TB disease in children. We also discuss emerging diagnostics and therapeutic regimens that aim to improve pediatric TB detection and outcomes.

Key points

- LTBI diagnosis requires assessment of risk factors, immunological evidence of infection, and exclusion of symptomatic TB disease
- LTBI treatments have moved away from the traditional 9 months of isoniazid towards shorter rifamycin-containing regimens
- The integration of clinical, radiographic, and microbiological data is needed to support a diagnosis of TB disease
- Multi-drug therapy for at least 6 months is currently used to treat TB disease, with additional considerations in formulation and administration required for children
- New diagnostics for more accurate and faster detection, and shorter treatment courses for LTBI and TB disease seek to improve TB outcomes in children

Clinical Care Points 1:

Summary of our approach to the diagnosis of TB Infection

- We assess risk factors that increase the risk of TB infection or progression to TB disease, in particular birth in, residence to or travel to a TB endemic setting, immunosuppression, or contact with an individual with TB disease.
- LTBI testing should be done on all children with risk factors. We perform IGRAs on all children 2 years and older; if the child is under 2, we perform a TST, but if it is not available or feasible, or there is concern for false positivity, we use an IGRA.
- We do not perform both TST or IGRA unless one test is invalid/ indeterminate, there is concern for false negativity, or to evaluate for other etiologies including NTM infection.
- We consider positive results for a TST or IGRA a true positive in children with TB risk factors unless there is a clear alternative explanation.
- We exclude TB disease by symptom screen, physical exam, and two-view CXR. If there is no evidence of TB disease, we proceed with LTBI treatment. If there are clinical signs of TB or radiographic abnormalities, we would next consider the collection of respiratory specimens for TB disease evaluation.

Clinical Care Points 2.

How we approach LTBI Treatment in Children

- Regimen choice should consider age, formulation, likely adherence and possible drug-drug interactions with rifamycins.
- Vitamin B6 is indicated for exclusively breast-fed infants, children with malnutrition and children living with HIV.
- None of the newly recommended short-course regimens require directly observed therapy, including 3HP.
- Parents should be counseled about the early symptoms of hepatoxicity (nausea, poor appetite, emesis, and abdominal pain) and should immediately return to care should they develop.
- Children should be followed by their pediatrician monthly to evaluate for drug toxicity and adherence. All medications should be weight-adjusted monthly.
- In most situations, liver function testing is only indicated when the child is symptomatic of hepatitis.
- Children exposed to drug-resistant TB should be referred to a pediatric TB expert.

Clinical Care Points 3:

How we approach TB diagnosis in children

- We screen for TB risk factors and symptoms, and perform a complete physical exam, including growth assessment.
- We obtain an IGRA or TST, two-view CXR, and three respiratory specimens for AFB smear and culture, and at least one for Mtb NAAT.
- For TB lymphadenitis, we obtain fine need aspirations on an enlarged lymph node for pathology, AFB staining, mycobacterial culture, and NAAT.
- A CT or MRI should be obtained for concerns for CNS TB, and CSF sent for NAAT in addition to a standard CSF profile.
- Without microbiological confirmation, we will still diagnose a child with TB if they have risk factors, signs and symptoms of TB without a clear alternative etiology.

Clinical Care Points 4.

How we approach TB Treatment in Children

- First we assess the child's risk for drug-resistant TB.
- Assuming no risk factors for drug resistance, three or four drug therapy with rifampin, isoniazid, pyrazinamide with or without ethambutol is started as empiric therapy.
- During the 2-month initiation phase, all 3 or 4 drugs are used to rapidly decrease the mycobacterial burden. During the continuation phase, rifampin and isoniazid are used to eradicate persister mycobacteria.
- Vitamin B6 is indicated for exclusively breast-fed infants, children with malnutrition and children living with HIV.
- Children should be followed monthly to evaluate for treatment response, drug toxicity and adherence. All medications should be weight-adjusted monthly.
- Directly observed therapy is the standard of care in all settings.
- In most situations, liver function testing is only indicated when the child is symptomatic of hepatitis.
- Therapy can be extended beyond six months with certain forms of TB, poor response to therapy, with cavitation and persistently positive smears at month two, or if there is poor adherence.

Table 1.

Summary and comparison of TB Screening Questions for LTBI Children

Category	AAP Red Book ¹³	California Pediatric TB Risk Assessment ⁸⁶	Pediatric Tuberculosis Collaborative Group ¹⁴
Birth or significant time spent in TB endemic setting	Was your child born in a high-risk country? ^a	Birth, travel, or residence in a country with an elevated TB rate for at least 1 month	Was your child born outside the United States?
	Has your child traveled to a high- risk country? ^a How much contact did your child have with the resident population?		Has your child traveled outside the United States?
Immunosuppression ^b	Immunosuppressed populations	Immunosuppression, current or planned	
Known or Suspected TB Contact or High Risk of Exposure	Has a family member had a positive tuberculin skin test result?	Close contact to someone with infectious TB disease during lifetime	Has your child been exposed to anyone with TB disease?
	Has a family member or contact had tuberculosis disease?		Does your child have close contact with a person who has a positive TB skin test?

^a. Countries other than the United States, Canada, Australia, New Zealand, or Western and North European countries

b. HIV, organ transplant recipient, steroids (prednisone 2 mg/kg/day, or 15 mg/day for 2 weeks), anti-TNF-alpha inhibitor, or other immunosuppressive medication

\succ
~
Ħ
Ъ
0
Ē
\geq
\leq
Ma
S S
Ma
Ma
Manu
Manuscr
Manus

Table 2.

Regimens, Dosing, Formulations, Efficacy, Adverse Reactions and Significant Drug-Drug Interactions for LTBI Treatment

Significant drug-drug interactions	Protease inhibitors, integrase inhibitors, maraviroc; anticonvulsant agents, azole autifungal agents, macrolides and tetracyclines, hormone- replacement therapy, and warfarin	Dolutegravir (dose should be increased to twice daily), protease inhibitors, rilphvirine, elvitegravir, maraviroc; oral contraceptives, azole antifungal agents, calcium channel blockers	Dolutegravir (dose should be increased to twice daily), protease inhibitors, rilpivirine, elvitegravir, maraviroc; oral contraceptives, azole antifungal agents, calcium channel blockers	Azole antifungal agents, MAO inhibitors, phenytoin, SSRI antidepressants, valproic acid, acetaminophen
Other adverse Sign Events inte	Hypersensitivity Prot reactions with integ- influenza-like mar syndrome, rash, anti drug-induced liver agen injury, hypotension, tetra syncope potension, tetra syncope potension, tetra	Nausea, decreased Dol appetite, orange shou discoloration of twic bodily fluids elvi oral azol	Nausea, decreased Dol appetite, orange shou discoloration of twic bodily fluids, drug- induced liver injury oral azol calo	Drug-induced liver Azo ager pher anti- acid
Hepatotoxicity in O children E	No hepatotoxicity H- identified in children re- during trials) ³⁰ or in programmatic roll sy out to date. ³³ . ³⁴ .87 din sy sy	Range: 0-0.1 N: % ^{34, 36, 88-90} ap dii bc	Hepatitis found in Ni in 0–0.5% of ap children; transient di liver enzymes found bc in up to 6% of in children ^{91–96}	~1% D
Efficacy with 9H as a reference	Non-inferior to 9H: Cumulative Rate Difference: -0.74% (UL 95%CI: 0.32%, predefined NI Margin 0.75%) ³⁰	Similar Efficacy to 9H: Rate difference: -0.37 cases per 100 person- years (95% CI: -0.88 to 0.14) ³⁶	Similar Efficacy to 9H ⁹¹	
Recommended populations	Adults and children 2 years old, People living with HIV	Adults and children of all ages Limited data for people living with HIV (not recommended in the US)	Adults and children of all ages, People living with HIV	Adults and children of all ages, People living with HIV
Formulations	RPT: 150mg film-coated tablet; may be taken whole or crushed (should be maintained in blister packs until ready to use) INH Tablet: 100mg (scored) or 300mg tablet; may be crushed	Oral Capsule: 150mg and 300mg; may be opened and used as sprinkles Oral Suspension (10mg/ mL) *	RIF Oral Capsule: 150mg and 300mg; may be opened and used as sprinkles INH Tablet: 100mg (scored) or 300mg tablet; may be crushed Worldwide: 75/50 RH dispersible tablet available	INH Tablet: 100mg (scored) or 300mg tablet; may be crushed
Dosage	Children (2–11 years old): Isoniazid 25 mg/kg Rifapentie 10.0–14.0 kg, 300 mg 14.1–25.0 kg, 450 mg 25.1–32.0 kg, 600 mg 32.1–49.9 kg, 750 mg 35.0 kg, 900 mg Adults and children (12 years old): Isoniazid 15 mg/kg Maximum doses: Isoniazid 900 mg Rifapentine 900 mg	Children: 15–20 mg/kg * Adults: 10 mg/kg Maximum dose: 600 mg	Children: Isoniazid 10–20 mg/kg Rifampin 15–20 mg/kg Isoniazid 5 mg/kg Maximum 10 mg/kg Maximum does: Isoniazid 30 0mg Rifampin 600 mg	Children: 10–15 mg/kg ** Adults: 5 mg/kg Maximum dose: 300 mg
Regimen	Rtifapentine plus isoniazid weekly for 3 months (3HP)	Rifampin daily for 3-4 months (4-R)	Rufampin plus isoniazid daily for 3 months (3HR)	Isoniazid daily for 9 months

Jaganath et al.

** CDC recommends dosage of 10–20mg/kg

Some experts use rifampin at 20-30 mg/kg for the daily regimen when prescribing for infants and toddlers

Table 3.

Accuracy of Diagnostics for TB disease in Children

	Sensitivity Range	Specificity Range
AFB Smear Microscopy ^{1, 18, 97}	7–29%	90%
Mycobacterial culture ⁵²	1.5-65%	100%
Xpert MTB/RIF or Ultra ^a		
Respiratory Specimens ^{<i>b</i>} , _{53,54}	65–73%	97–100%
Stool ^{53, 54, 64, 65}	57–67%	98–99%
Lymph Node ^{18, 53}	80–94%	99%
Cerebral Spinal Fluid ^{18, 53}	67–85%	94–99%
Urine Lateral-Flow Lipoarabinomannan (LAM) ^{<i>a</i>,57–61, 98, 99}	28-73%	61–91%

^{a.}Based on a Microbiological Reference Standard

^b. Includes expectorated sputum, induced sputum, or gastric aspirate

Table 4.

Dosing, Formulations and Adverse Reactions for First Line Treatment of Pediatric Pulmonary TB Disease

Drug	Dose	Formulations	Adverse Reactions
Rifampin	10–20 mg/kg ⁺ (max 600–900 mg)	Oral Capsule (150mg, 300mg) [#] Oral Suspension (10mg/mL) [*] IV injection	Hepatotoxicity Hypersensitivity Red/orange-tinged secretions GI upset Rash
Isoniazid	10–15 mg/kg (max 300 mg)	Oral Tablet (100mg, 300mg) Oral Solution (50mg/5mL) IM injection (100mg/mL)	Hepatotoxicity Peripheral neuropathy Hypersensitivity GI upset Rash
Pyrazinamide	30–40 mg/kg (max 2000 mg)	Scored Tablet (500 mg) Oral Suspension (100mg/mL)*	Hepatotoxicity Hyperuricemia GI upset
Ethambutol	15–25 mg/kg (max 1600 mg)	Oral Tablet (100mg, 400mg) Oral Suspension (50mg/mL)*	Optic neuritis ⁺ Hypersensitivity

* Requires compounding pharmacy.

^AOften poorly tolerated (GI upset), most patients prefer crushed tablet mixed with food, formula or breast milk

[#]Often given as sprinkles by opening the capsule

 $^{\!\!\!\!\!\!\!\!\!\!\!\!\!\!\!\!}$ Author recommends highest tolerated dose within range, as formulations allow.

⁺ Ethambutol has been associated with optic neuropathy whose early symptoms cannot be easily reported or detected in young children. The World Health Organization reviewed ethambutol toxicity and found doses of 20mg/kg (range 15–25 mg/kg) daily for two months was not associated with ocular toxicity and could be given without ophthalmology follow up.